
DIRECT FUEL INJECTION

Page 3B-20 90-859494R1   JUNE 2000

Air Compressor Components

9

9

14

14

14

14

9

9

6
Dielectric Grease (92-823506--1)6

Loctite PST Pipe Sealant (92-809822)9

14 2 Cycle Outboard Oil (92-826666A24)

1

3

6

7

17

18

21

22

23

24

5

25

2627

ÇÇÇÇÇÇÇÇÇÇÇÇ
17

19

20

19
36

4

28

29

35

9

37

38
39

40

41

42

11

12

13

14

15

16

8

10

2
30

31

32

33

34



DIRECT FUEL INJECTION

90-859494R1   JUNE 2000 Page 3B-21

Air Compressor Components

REF
TORQUE

REF.
NO. QTY. DESCRIPTION lb-in lb-ft Nm

1 1 AIR COMPRESSOR ASSEMBLY (w/o Pulley)

2 1 BODY

3 1 END CAP

4 1 RETAINING RING

5 4 SCREW (M6 x 20)

6 1 O RING

7 1 O RING

8 1 CONNECTING ROD

9 1 BEARING

10 1 BEARING

11 1 PISTON ASSEMBLY (W/Rings and Pin)

12 1 OIL SCRAPER RING

13 1 TOP RING

14 1 OIL RING

15 1 WRIST PIN

16 1 PISTON with WRIST PIN

17 2 LOCK RING

18 1 REED PLATE ASSEMBLY

19 2 O RING

20 1 O RING

21 1 SEAL

22 1 COMPRESSOR HEAD

23 1 FITTING-Straight

24 4 SCREW (M8 x 35)

25 1 TEMPERATURE SENSOR

26 1 RETAINER

27 1 SCREW (M8 x 12)

28 1 O RING

29 1 PIPE PLUG

30 1 ELBOW

31 1 FITTING

32 1 ELBOW (45 Degree)

33 1 ELBOW

34 1 FITTING

35 1 DECAL-Assy. Instructions

36 1 GROMMET

37 2 SCREW (M10X25) 41.5 56

38 1 STUD

39 2 WASHER

40 1 NUT 25 34

41 1 PULLEY

42 5 SCREW (M6X12) 100 11.5


